

MEDICATIONS - taken by Gordon Graham - as of 7/2022

<u>MED</u>	<u>DOSAGE</u>	<u>COMMENT</u>
LEVEMERE	100 units AM; 100 units PM	Long acting Insulin by syringe (Dr. Perez)
NOVOLOG	sliding scale before meals up to 70u/day	Fast acting insulin by pen (Dr. Perez)
CARVEDILOL	1 tab (12.5mg) 2x/day	To slow heart rate, control blood pressure (Dr. Morsli)
LISINOPRIL	1 tab (10mg) 1x/day	Blood pressure, kidney protection (Dr. Imperio)
TAMSULOSIN	1 cap (0.4mg) 1x/day	"Flowmax" (Dr. Bilik)
LORATADINE	1 tab (10mg) 1x/day	Antihistimine (generic for Claritin)
ASPIRIN	81mg tab 1x/day in evening	Mild blood thinner (Dr. Nair)
SIMVASTATIN	1 tab (40mg) 1x/day in evening	Cholesterol (Dr. Pail)
SERTRALINE	1 tab (50mg) 1x/day	Anti-depressant (Dr. Pail)
VITAMIN D2	1 gel cap (50,000iu) 2x/month	Supplement for deficiency (Dr. Perez)
TRAMADOL	100mg 2-3x/day as needed	Ongoing pain mgmt (ARNP Zaccagnino, Ramos Ctr)
PANTOPRAZOLE SOD DR	40mg 1x/day	For stomach (Dr. Mitchel)
ONDANSETRON HCL	4mg 1x/day	For nausea due to gallstones (Dr. Mitchel)
HYDRATION INFUSION	1 Liter via I.V. over 2 hours, weekly	For dehydration per Dr. Mitchel; administered by Dr. Heinrich
ENTYVIO	periodic infusions per treatment plan	For Crohn's disease (Dr. Mitchel) [8 week maintenance interval]
TESTOSTERONE	200u every 2 weeks	For hypogonadism, by Intramuscular injection (Dr. Perez)
PHLEBOTOMY	draw 1 liter every 8 weeks	To reduce H & H levels (Dr. Perez)
COMBIGAN EYE DROPS	2x/day in left eye	To treat eye pressure (Dr. Strom)
PREDNISOLONE ACETATE 1%	1x/day in left eye	To treat inflammation